


SEELEY COUNTY WATER DISTRICT  ORDER R7-2012-0011 
SEELEY COUNTY WASTEWATER TREATMENT PLANT   NPDES NO. CA0105023 
 
 

 
Order 2 

Table of Contents 
 

I. Facility Information ........................................................................................................................ 4 

II. Findings ........................................................................................................................................ 5 

III. Discharge Prohibitions ................................................................................................................ 12 

IV. Effluent Limitations and Discharge Specifications ....................................................................... 12 
[...]
G. Reclamation Specifications – Not Applicable .................................................................... F-33 

V. Rationale for Receiving Water Limitations ................................................................................ F-33 

A. Surface Water ................................................................................................................... F-33 

B. Groundwater – Not Applicable .......................................................................................... F-34 

VI. Rationale for Monitoring and Reporting Requirements ............................................................. F-34 

A. Influent Monitoring ............................................................................................................ F-34 

B. Effluent Monitoring ............................................................................................................ F-34 

C. Whole Effluent Toxicity Testing Requirements .................................................................. F-35 

D. Receiving Water Monitoring .............................................................................................. F-36 

1. Surface Water .............................................................................................................. F-36 

E. Groundwater – Not Applicable .......................................................................................... F-36 

F. Other Monitoring Requirements ........................................................................................ F-36 

1. Water Supply Monitoring .............................................................................................. F-36 

2. Biosolids/Sludge Monitoring.......................................................................................... F-37 



SEELEY COUNTY WATER DISTRICT  ORDER R7-2012-0011 
SEELEY COUNTY WASTEWATER TREATMENT PLANT   NPDES NO. CA0105023 
 

Attachment F – Fact Sheet  F-2 

VII. Rationale for Provisions ........................................................................................................... F-37 

A. Standard Provisions .......................................................................................................... F-37 

B. Special Provisions............................................................................................................. F-37 

1. Reopener Provisions .................................................................................................... F-37 

2. Special Studies and Additional Monitoring Requirements ............................................. F-37 

3. Best Management Practices and Pollution Prevention .................................................. F-38 

4. Construction, Operation, and Maintenance Specifications ............................................ F-38 

5. Special Provisions for Municipal Facilities (POTWs Only) ............................................. F-38 

6. Other Special Provisions .............................................................................................. F-39 

7. Compliance Schedules ................................................................................................. F-39 

VIII. Public Participation ................................................................................................................... F-39 

A. Notification of Interested Parties ....................................................................................... F-39 

B. Written Comments ............................................................................................................ F-39 

C. Public Hearing .................................................................................................................. F-40 

D. Waste Discharge Requirements Petitions ......................................................................... F-40 

E. Information and Copying ................................................................................................... F-41 

F. Register of Interested Persons .......................................................................................... F-41 

G. Additional Information ....................................................................................................... F-41 

 
List of Tables 

 
Table F-1. Facility Information ....................................................................................................... F-3 

Table F-2. Historic Effluent Limitations and Monitoring Data ......................................................... F-5 

Table F-3. Effluent Characteristics ................................................................................................ F-6 

Table F-4. Compliance Summary – BOD ...................................................................................... F-7 

Table F-5. Compliance Summary – Bacterial Indicators................................................................ F-7 

Table F-6. Basin Plan Beneficial Uses ........................................................................................ F-11 

Table F-7. Summary of Technology-based Effluent Limitations .................................................. F-20 

Table F-8. Basis for Limitations ................................................................................................... F-20 

Table F-9. Applicable Water Quality Criteria ............................................................................... F-22 

Table F-10. Summary of Reasonable Potential Analysis............................................................... F-23 

Table F-11. Summary of Water Quality-based Effluent Limitations ............................................... F-28 

Table F-12. Summary of Final Effluent Limitations ........................................................................ F-30 

 



SEELEY COUNTY WATER DISTRICT  ORDER R7-2012-0011 
SEELEY COUNTY WASTEWATER TREATMENT PLANT   NPDES NO. CA0105023 
 

Attachment F – Fact Sheet  F-3 

 
ATTACHMENT F – FACT SHEET 

As described in section II of this Order, this Fact Sheet includes the legal requirements and 
technical rationale that serve as the basis for the requirements of this Order. 

This Order has been prepared under a standardized format to accommodate a broad range of 
discharge requirements for Dischargers in California.  Only those sections or subsections of 
this Order that are specifically identified as “not applicable” have been determined not to apply 
to this Discharger.  Sections or subsections of this Order not specifically identified as “not 
applicable” are fully applicable to this Discharger. 

I.  PERMIT INFORMATION 

The following table summarizes administrative information related to the facility. 

Table F-1. Facility Information 
WDID 7A 13 0111 013 

Discharger Seeley County Water District 

Name of Facility Seeley County Wastewater Treatment Plant 

Facility Address 

1898 West Main Street 

Seeley, CA 92273 

Imperial County 

Legally Responsible Official 
Don Turner, Board Chairman/President, Seeley County Water District (760) 
352-6612 

Facility Contact, Title and 
Phone 

Frank Cornejo, Chief Operator/Consultant (760) 235-8364 

Authorized Person to Sign and 
Submit Reports 

Frank Cornejo, Chief Operator/Consultant (760) 235-8364 

Mailing Address 
P.O. Box 161 

Seeley, CA 92273 

Billing Address SAME 

Type of Facility Publicly Owned Treatment Works (POTW) 

Major or Minor Facility Minor 

Threat to Water Quality 2 

Complexity B 

Pretreatment Program N 

Reclamation Requirements N 

Facility Permitted Flow 0.25 MGD 

Facility Design Flow 0.25 MGD 

Watershed Imperial Hydrologic Unit 

Receiving Water An unnamed tributary to the New River 

Receiving Water Type Agricultural Drain immediately tributary to a Stream/River 

  



SEELEY COUNTY WATER DISTRICT  ORDER R7-2012-0011 
SEELEY COUNTY WASTEWATER TREATMENT PLANT   NPDES NO. CA0105023 
 

Attachment F – Fact Sheet  F-4 

A. The Seeley County Water District (hereinafter Discharger) is the owner and operator of 
the Seeley County Wastewater Treatment Plant, a municipal wastewater treatment 
plant (hereinafter Facility). 

For the purposes of this Order, references to the “discharger” or “permittee” in 
applicable federal and state laws, regulations, plans, or policy are held to be equivalent 
to references to the Discharger herein. 

B. The Facility discharges wastewater to the New River, a water of the United States, and 
is currently regulated by Order R7-2007-0036 which was adopted on September 19, 
2007 and expires on September 19, 2012.  The terms and conditions of the current 
Order have been automatically continued and remain in effect until new Waste 
Discharge Requirements and NPDES permit are effective pursuant to this Order.   

C. The Discharger filed a report of waste discharge (ROWD) and submitted an application 
for renewal of its Waste Discharge Requirements (WDRs) and National Pollutant 
Discharge Elimination System (NPDES) permit on March 7, 2012.  The application was 
deemed complete on April 12, 2012.  A site visit was conducted on December 2, 2011, 
to observe operations and collect additional data to develop permit limitations and 
conditions. 

II. FACILITY DESCRIPTION 

The Discharger owns a wastewater collection, treatment and disposal system (hereinafter 
referred to as the Facility) and provides sewerage service to a population of approximately 
2,100 located in the town of Seeley.  The wastewater treatment plant has a treatment 
capacity of 0.25 MGD and is located in the NE ¼ of the NW ¼ of Section 11, T16S, R12E, 
SBB&M. 

A. Description of Wastewater and Biosolids Treatment or Controls 

The current treatment system consists of flow equalization, grinding, oxidation pond 
treatments through a Clemson aerated pond system consisting of five ponds with 
surface aerators, sand filtration, and disinfection using an ultraviolet (UV) disinfection 
system.  The collection system provides conveyance of raw wastewater to the treatment 
facility.  The wastewater collection system contains one lift station at the headworks of 
the wastewater treatment plant.  Following installation of the Clemson process facilities 
in 2004, one of the original 2.4-acre lagoons was retrofitted to a primary oxidation pond 
and used as an equalization basin prior to entry into the Clemson system (comprised of 
ponds, or reaction basins).  The Facility has a drum screen and bar screen at the 
headworks station, but currently, the screens are bypassed and wastewater first enters 
the primary oxidation pond, currently reported to remove approximately 40 percent of 
the influent BOD5 and TSS. Flow from the primary oxidation pond enters Clemson Pond 
#1. 

Each Clemson pond/reaction basin is equipped with a surface aerator.  Removal and 
stabilization of organic matter takes place in the reaction basins, Clemson Ponds #1 
and #2, through biological oxidation and reduction reactions that generate biomass.  
The biomass is then separated by gravity sedimentation in the last 3 ponds, Ponds #3, 



SEELEY COUNTY WATER DISTRICT  ORDER R7-2012-0011 
SEELEY COUNTY WASTEWATER TREATMENT PLANT   NPDES NO. CA0105023 
 

Attachment F – Fact Sheet  F-5 

#4, and #5.  The secondary effluent is then filtered by pressurized granular media filters 
and disinfected via UV light.  Following UV disinfection, the treated effluent is 
discharged to the New River.  The Facility maintains two UV disinfection units, reserving 
one unit as a back-up unit. 

The Facility does not process sludge, as the Clemson pond process is designed to 
minimize the accumulation of solids and production of sludge. 

Wastewater is discharged from Discharge Point 001 (see table on cover page) to an 
unnamed tributary to the New River, a water of the United States. 

B. Discharge Points and Receiving Waters 

Final effluent is discharged through Discharge Point 001 at Latitude 32º 47’ 45” North 
and Longitude 115º 42’ 10” West, to an unnamed tributary to the New River.  The 
permitted maximum daily flow limitation is equal to the design capacity of the 
wastewater treatment plant, which is 0.25 MGD.  The discharge consists of disinfected 
equivalent-to-secondary treated wastewater.  

C. Summary of Existing Requirements and Self-Monitoring Report (SMR) Data 

Effluent limitations contained in the existing Order R7-2007-0036 for discharges from 
Discharge Point 001 (Monitoring Location EFF-001) and representative monitoring data 
from the term of the previous Order are as follows in Table F-2: 

Table F-2. Historic Effluent Limitations and Monitoring Data 

Parameter Units 

Effluent Limitation 
Monitoring Data 

(From October 2007 – February 2012) 

Average 
Monthly 

Average 
Weekly 

Maximum 
Daily 

Highest 
Average 
Monthly 

Discharge 

Highest 
Average 
Weekly 

Discharge 

Highest 
Daily 

Discharge 

Flow MGD 0.25 -- -- 0.1375
1
 -- 0.3860 

Biochemical 
Oxygen 
Demand 
(BOD) (5 day 
@ 20 Deg. C) 

mg/L 45 65 -- 48.8
2 

120
3 

-- 

lb/day 94 140 -- 46.4 96 -- 

BOD5 % 
Removal 

% 65 -- -- 87
4 

-- -- 

Total 
Suspended 
Solids (TSS) 

mg/L 95 -- -- 71 -- -- 

lb/day 200 -- -- 60 -- -- 

pH s.u. -- -- 6.0 – 9.0
5 

-- -- 6.3 – 8.3  

Escherichia 
coli (E. coli) 

MPN/ 

100 ml 
126

6
 -- 400

7
 99.7 -- 2,420

8 

Enterococci 
MPN/ 

100 ml 
33

6
 -- 100

7
 150.3

8 
-- 1,600 

Fecal Coliform 
MPN/ 

100 ml 
200

6
 -- 400

9 
168.1 -- 1,600

8 



SEELEY COUNTY WATER DISTRICT  ORDER R7-2012-0011 
SEELEY COUNTY WASTEWATER TREATMENT PLANT   NPDES NO. CA0105023 
 

Attachment F – Fact Sheet  F-6 

Parameter Units 

Effluent Limitation 
Monitoring Data 

(From October 2007 – February 2012) 

Average 
Monthly 

Average 
Weekly 

Maximum 
Daily 

Highest 
Average 
Monthly 

Discharge 

Highest 
Average 
Weekly 

Discharge 

Highest 
Daily 

Discharge 

alpha-BHC 
(Interim)

10 
µg/L 0.040 -- 0.040 All are ND -- All are ND 

lb/day 0.000083 -- 0.000083 -- -- -- 

alpha-BHC 
(Final)

11 
µg/L 0.013 -- 0.026 All are ND -- All are ND 

lb/day 0.000027 -- 0.000054 -- -- -- 
1
 This value represents the highest average monthly flow value (September 2008).

 

2
 This value (May 2011) represents an exceedance of the permit limitation.  The Discharger exceeded this effluent limitation 

twice during the permit term; the second event was in May 2010 (46.7 mg/L). 
3
 This value (March 2011) represents an exceedance of the permit limitation.  The Discharger exceeded this effluent 

limitation twice during the permit term; the second event was in May 2010 (84 mg/L). 
4
 This value represents the lowest reported value of the minimum percent removal of BOD (December 2010). 

5
 This range represents the instantaneous minimum and maximum pH limitations, respectively.

 

6
 This effluent limitation is expressed as a geometric (or log) mean, based on a minimum of not less than five samples for 

any 30-day period.
 

7
 This effluent limitation is expressed as a maximum single sample value. 

8
 Refer to section II.D.1 for a detailed discussion of compliance with bacteria effluent limitations. 

9
 No more than ten percent of the total fecal coliform samples collected during any 30-day period shall exceed a MPN of 

400 per 100 milliliters. 
10

 Interim effluent limitations for alpha-BHC were effective for the period from September 19, 2007 through May 18, 2010.
 

11
 Final Effluent Limitations. Order R7-2007-0036 established final effluent limitations for alpha-BHC effective May 19, 2010.

 

 
The ROWD described the existing discharge as follows: 

Annual Average Effluent Flow – 0.1662 MGD  

Maximum Daily Effluent Flow – 0.2810 MGD  

Average Daily Effluent Flow – 0.1558 MGD 

The ROWD described the effluent characteristics in Table F-3 as follows: 

Table F-3. Effluent Characteristics 
Parameter Units Maximum Daily Average Daily 

pH (Minimum)  s.u. 7.50 -- 

pH (Maximum)  s.u. 8.30 -- 

Temperature (Winter)  °F 62.30 57.00 

Temperature (Summer)  °F 89.00 76.00 

BOD5 mg/L 120.00 50.05 